Benteler Steel/Tube GmbH

sPostfach 13 40 BE"TEI-EH E
‘33043 Paderborn '

Dautschiand
Tel.: +49.5764.01-0 Fax: +49,5254.13686 Steel/Tube
ABNAHMEPRUFZEUGNIS EN 10204-3.2 Dokument-Nr.: 41-1029320/001/E Priif-Nr.: LRDtm 1707015 LR Dtm 1701015 Blaw: 1/ 7
WNSPECTION CERTIFICATE EN 10204-3,2 Decument No.: Inspaction No.: LRDwm 1707075 LR Dunm 1701015 Page:
CERTIFICAT DE RECEPTION EN 10204-3.2 Ne. du document: No. du certificat: LR Dtm 1701015 Page:
BN 10204:2008-01 Kunden-Bestell-Nr : 2017/PDj0S/035/80I Hersteller: Warmrohrwerk/Zieherei
Benteler Steel/Tube GribH - Postfach 1340 - 33043 Paderion - Bewtschlond Purchase Order No.: Manufacturer: L8N 2N 150 G001, 1S0/VE-1 8840 CERTIFIED 8Y TUEY NGRD CEOYTY
o . Ne¢. de cornmande 2. cliant: Producteur: IPED 2014/88/EU CERTIFIED BY TUEY NORD SYSTEMS]
T Banteler Distribution Indonesia : : )
Graha Pratama Building, Floor 14~ ' ‘Benteler Auftrags-dr,: 1636429 Herstellerzeichen: V
Ji. MT Haryono Kav 15 _ Benteler Order No.: Manufacturer’s brand:
12810 JAKARTA = ' o Ne. de commande 3ante e Marque du producteur:
INDONESIA : ' : )
: _ Versardanzeigen-fur.: 4117113 Stempel des Abnahmebeaufiragten: WA
’ : Dispateh Note No.: : Stamp of tho Inapection represantative:
No. d'svis d'expécition: ) : Poingan du centrdleur:
Produkt:  NAHTLIEE STAHLROHRE Stahlerschmelzungsverfanren: . ELEKTROSTAML
Product: SEAMLESS STEEL TUBES . Steelmaking process; ELECTRIC FURNACE
. : . - Produit: TUBES [ ACIER SANS SOCUDURE Procédé d'dfaboration de I'acier: FOUR ELECTRIQUE
_Lieferbedingungen: . EN 10216-2 December 2013, test category 1, ASME SA-192M-HF, ASME BPVC.II.A-2017 with agreed
Terms of delivery: -~ .« . - deviation: average wall, ASTM-A 192M-2002-HF with agreed deviation: average wall, JiS G 3461-12,
Conditiens de livraisor:’ T with agreed deviation: Average wall, MDS 400001 rev. 1
‘MaBe - Toleranzen: = | - EN 10218-2 Desember 2013, hoi-finished, Tength acs. to customer request
Dimensions-tolerances: - R ' :
. Dimensioris-tolérances: .. : _
‘Btahlsorte: . .. N 192, SA 192, 5TE 340, P235GH
- Gteel grace; . - R ' T :
Nuance d'scier: - ) _ )
Lieferzystand: +H
" Dullvery zonditlon: C
Etat de lvralson: o
_ Produktken'nz_eicﬁnung: o FS; BENTELER BENTELER SIGN PRPREGH/A/SAT 92/340 HEAT NO. HFS SH THMENSION WA LLOYDS
- Product marking: - . o MARE IN GERMANY : o o
Marquage du produit: - PS: BENTELER SIGN P23BGHIA/SA192/340 WA LLOYDS o

~eaulgar o LK = Laserkeanzelchnung. Lasermarking. Marquage laser  '2KE = Eliketiaikennze chnung, tag marking, Marquage sur stiquatte . PS = Prigesigmas, e S1amp. margnags fw princennage . YS w Tintecstrahikannzaichming, Ink mt ary murking,i{@phmgéﬁ[g Dot
. . . . y . . A : . . . . P \.{ w

ARY = Attiriendschrifiung. Erahing ink marking, Gravare d Meoarg . TK - Furbkannzeizhnung, solor macking. marculge pic coulur . 75 = Farbschablovitiey, paiit stenclling, MAOUAER DT peAtere . FS0 « Farbairahldrueker, Golor jot printer, Imprmontz 3 jet dichioe d

d'encre . -

=g

' 0001 164 ; 31,800 X 3,200 mm 12200, G0 2Q00,80 4560 505804 ' il

Pos. Stick  Male S R Gesamtldnge Gewicht  Schmelzen-Nr. Prifdruck Rohr-Nr.-Gruppe® Vi Hachlangen
tem Number Dimensions ' ) Length total Weight HMeat Na. Test pressure Tube numhei Qmﬁgg ¢ *, Muitiple langths
Poste  Nombre Dimensions Longueurtotale  Poids No. de coulée Prassion d'épreuve Série de go’ des t{ék\;ﬁ%& Longueurs multiples
o ™ ko Cer
RS
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BENTELERY

Steel/Tube

ABNAHMEPRUFZEUGNIS EN 10204-3.7

INSPECTION CERTIFICATE EN 10204-3.2

Dokument-Nr,:
Pacument No,:

41-1029320/001/E

PrifNr.:

Inspection No.:

LRDtm 1701015 LR Dtm 1701015 Blaw: 2/ 7
LRDtm 1701015 LR Dim 1707015 Page:

1. Formel: Ni+CGr+Mo=+Cu< =0,70%

CERTIFICAT DE RECEPTION EN 10204-3.2 No. du document: No. du certificat: LR Dun 1701015 Page:
Pos. Stick MaRe Gesamtlings Gewicht  Schmelzen-Nr. Prifdruck Rohe-Nr.-Gruppe Vielfachlangen
ltem Neamber  Dimensions Length total Weiglht Heat No. Test pressure Tube number group Multiple lengths
Poste  Nomiwe Dimensions Longueur totale  Poids o, dz coulés Pression d'épreuve  Série de no. des tubes Longueurs multiples
. mm m Xy
0802 90 31,800 ¥ 3,600 mm 12200,00 1098,00 2780 605963
T oooz 77 50,800 X 3,600 mm 12200, 00 939,40 3952 606191
- 0004 51 60,300 X 3,600 mm 12200,00 622,20 3131 606312
- 0005 57 63,500 X 3,200 mm 12200, 60 695,40 3348 606308
0006 75 63,500 X 3,600 mm . 12200,00 915,00 4902 606308
0009 &0 76,100 ¥ 3,200 mm 12200, 00 732,00 4372 bG6309
_,_ 0010 78 ‘ﬂ?ﬁ,zdo_x 3,600 mm 12200,00 851,60 5178 606309
0011 21 176,100 X 4,000 mm " .12290,00. 256,20 1796 257468
0011 17 76,100 3_4;000 o 12200,06 207,49 1454 606312
2 : '_'Sc.hmélzenanaiy'se {96} ;Hca; ahalysis [9%] / Anaivs.e. sur coulée (%1}
" "Pos. Schmelzen-nr. € 8 MNP s CR MO NI cu AL
U dten Heat No. Y S
Poste  No. de coulge : _ o
- 0001 605804 0,110 8,160 0,45 0,017 8,004 0,14 ¢, 03 0,09 ¢,  g,033
0002 605963 0,100 0,140 0,42 0,067 0,008 0,10 0,02 0,10 0,13 T
0003 606181 0,100 0,170 O, 24 0,008 0,002 0,190 0,02 0,14 0,14
0004 606312 C 0,100 0,150 2,44 0,008 0,004 Q,10 0,01 0,06 0,12
0005 606308 0,090 0,180 . 0,44 0,008 0,001 0,09 0,01 0,06 0,15 \
0006 506308 'o;oso 0,180 . Q,44 0,008 0,001 0,69 0,01 0,08 0,15 3
0009 606399,_:' 0,090 0,150 0,42 ¢, 007 0,003 0,10 0,01 0,068 C,14
' ':0_010 606309 0,090 0,150 . 0,44 0,007 0,003 0,10 0,01 0,08 0,14
0GL1L 257468 9,095 0,140 0,45 0,009 B, 03 6,13 4,65 0,10 0,14-;; L029
0011 606312 0,100 0,150 0,44 0,008 0,008 0,10 0,01 0,05 0,12 ooz




Benteler Steel/Tube GmbH
,Posttach 13 40 ' BE"TELEB V
33043 Paderborn
Deutschiand
Tel.: +48.5254.81-0 Fax: +49.5254.13666 SteelfTube
ABNAHMEPRUFZEUGNIS EN 10204-3.2 Dokument-Nr.: 41-1029320/001/E Prif-Nr.: LR Dtm 1701015 LR Dt 1701015 Blast: 3/ 7
INSPECTION CERTIFICATE EN 10204-3.2 Document Na.: Inspection No.: LE Dtm 1701015 LR im 1701015 Page:
CERTIFICAT DE RECEPTION EN 10204-3,2 No. du document: No. du gertificat: LR Dtm 1701015 Page:
Formelergebnisse / Formula results / Résultats des formules
Pos. Schmelzen-Nr 1. Formael
ftem Heat No. 1.
Poste No. da coulég 1
- 00061 605804 ' 0,410
. 0002 £05963 N 9.350
0003 608191 . _ 0,400
- 0004 606312 - D.290
0005 . Gogaos ' 0,310
... 0006 606308 . - . 0,310
©.0003 606309 . 3,310
0010 606309 . 0,310
0011 257468 - . _ D.420

0011 60‘6‘312 EEECAE D.290

Prufergebmsse { Test results i Reésultats des essans

. A Pos. /ttem / Poste: 0001 0002 . : e -
¢ Die Rohre wurden’ zérstbrungsfrel geprift; - .ET‘ test: ace. to EN ISO 10893-1 table 1; fO!‘ leak tightness; drilled hole: 1,70 mm; 3 . PASSED
‘ "5 The tubes are non destrugiive tested: : _ _ drilled holes rotatad at 120° o o

1 " Les tubes ont passé uh sssai nen destrueif: ' :

et e A A ot e e e g8

Pos. jitem / Poste: 0003, G004, D005, 0005 e .
Die Rohre wurden zersrérungsfrex gepridt: .. ET-test: acc. to EN {SO 10893-1 table 1; for leak tightness; drilled hole: 2,20 mm; 3 . PASSED
The tubes are non destructive tested: | ' " dritled holes rotatad at 120°
Les tubes ont passé un essai non destructif: '

"Pos. fitem / Pestal 0009, 0010, 0011

Die Rohre wurden zerstdrungsfrei gepruﬂ R  ET-test: acc. to EN ISO 10893-1 table 1; for leak tightness; drilled hole: 2 yicy rﬁ’G 23 "_F"ASSED
The tubes are non destructive tested: _ o drilled holes rotated at 120° nw,aﬁ" L R

\qﬁ ot Ny

- Lo tubes ont passd un eseai non destructif: ’ : . i 4% kT

\j@\ s
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Tel: +49.5254.81.0 Fax: +49.5254, 13666 Steel/Tube

ABNAHMEPRUFZEUGNIS EN 10204-3.2 Prokument-Nr.: 41-1028320/001/& Prif-Nr.: LR Dtm 17010156 LR Dtm 1701016 Blatt: 4/ 7

INSPECTION CERTIFICATE EN 10204-3.2 Document No.: Inspection No.: LR Dwm 1701G15 LR Dtm 1701015 Page:

" CERTIFICAT DE RECEPTION EN 10204-3.2 Mo, du document: No. du certificat: LR Dtm 17010156 Page:

Augensichtkontrolle: PASSED Aufweitversuch: PASSED MaRkontrolle: PASSED

Visual mspection: Drift expanding/flars test: Dimensions examination:

. Examen visuel: ' . Essal d'évasement: Vérification des dimensions:
" Ringfaltversuch: ' - PASSED

- Flattening Lest:
- :Eosai d'aplatissement:

: '_ Prufdruckelgnung / Test pressure suitabuhty ! Aptatude 4 fa pressicn d'épreu
B8O bar o )

Ergebmsse der mechanaschen Prufung / Results of mechanicaf testing / Résultats des essais mécaniques : : L o _

‘Dig Probes mdium, er{oigte an ‘fllelfach!angen
" Tha sampling was carried out on mudtiple lengths. -
L‘achanpflonage etait realise aux ioﬂcueus mult«p!es

-Zugversuch léngs bei RT, VO[IpI‘Obe / Te.nsile test !ongitudinal &t RT, Full section test specimen / Essai de traction longitudinale & TA, Eprouvette a section comp!ete

| Pos. - Proben-Ni. _Srnmrlrom\lr " Probenabmessung  Sueckgronze . Zugtestigkeit Dehnung
| - Hem - Speciman No. Heat No. . Spemman dimansions Yield strongth Tensile strength Elongation
'_ - Poste . . No.del'Sprouv.” 'Nq.',dé__c'cdlée o Rimensions dz 'éprouv.  Limize élastique “Résistance 4 la traction Allorgement ;
Anforderungen . U ' " ReH . Em Az AB 1. Forme!

*Requirements Lo wm NJenm? F/mm? % % 1. Formuia

* Exigences . _ Min 235 360-480 MIN25 1. Fermule
S 000X 000001 €O5804 31,75 X 3,30 375 475 54,00 41,00 :
Q001 000002 S E05804. ' 31,75 X 3,30 . 374 Coav4 52,00 40,00
. S 0001 . 000003 . €05804 . . -31,75 X% 3,30 376 475 50,00 38,00
0001 000004 - €05804 31,75 X 3,30 365 C 470 - 52,00 40,00
R L1k} DUOOOs . . €05804° 31,75 X 3,30 365 468 48,00 36,00 .-
‘ ' 0002 000001 . 05963 - 31,70 X 3,55 . 356 146 - 56, 00 .41, 001 , o _ 7
0002 000002 . €0%8e3 31,70 X 3,55 357 147 52:60 aygNQJ A P
9002 000003 €05963 - 31,70°X 3,55 350 455 56708, m»%‘@weo o

i
- oana 000001 606191 50,85 X 3,60 348 446 6200 40,00
] B . B
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BENTELERV

Steel/Tube

ABNAHMEPRUFZEUGNIS EN 10204-3.2
INSPECTION CERTIFICATE EN 10204-3.2
CERTIFICAT DE RECEPTION EN 10204-3.2

Dokument-Nr.:

Document No.:

No. du document:

41-1029320,/001/& Priif-Nr.;

Inspection No.;:
No. du certificat;

LR Dtm 1701015
LR D 1701015
LR Dtn 1701015 Page:

Zugversuch léngs bei RT, Streifenprobe / Tensile tost longitudinal at RT, Strip tast snecimen / Esszi de traction iongitudinale & TA, Bande decaupee sur tube

LR Dtm 1701016 Blatt: 5/
LR Dtm 1701015 Page:

A e o 1

000001

606312

Pos. Proben-Nr.  SchmelzenNr.  Probengbmessung  Streckgrenze Zugfestigkeit Dehnung
Item “Specimen No. Heat No, Specimen dimensions Yield strength Tensile strength Elorgation
Posta " No.deléprouv.  No. de coulée Dimensions de 'éprouv,  Limite élastique Résistance ¥ ja traction Allongemerit
Anforderungen Rek - Rm AZ" Ab 1. Formel
‘Requitements mm N/mem? Nfmm? % % 1. Formula
Exigencas . . ) MIN 2356 360-480 MIN 25 1. Formule
oobgf_;?3n¢0001 606312 12,42 ¥ 3,70 325 420 32,00 35,00
..0004 . 0006002 606312 12,42 X 3,60 323 411 32,00 35,00
-.0005._“,7900001_ 606308 12,50 ¥ 3,21 318 426 30,00 32,59
0005 . 000002 606308 12,54 % 3,20 307 427 30,00 32,59
- 0006 000001 - 606308 12,52 X 3,55 304 410 34,00 35,00
L0006 .0 000002 606308 i2,50 X 3,53 297 413 30,00 32,590
0009 - 000002 606309 - " .. 12,45 X 3,25 348 407 34,00 37,50
0009 000002 606309 12,45 X 3,13 344 407 36,00 20,00 .
0010 . .. 000001 606309 - . 12,42 ¥ 3,55 337 409 32,00 35,00
0010 .. 000002 606309 12,40 X 3,70 336 397 32,00 35,00
0011 . noooot 257468 12,62 X 3,94 326 418 30,00 35,00
© 0011 70 000001 606312 12,51 X 3,90 317 4311 34,00 37,50
e - -Hérteprﬂfuhg / Hardness test f Essai dé; dureté
- Pos. Proben-Nr. * Schmelzen-Nr.  Hérte
item Epeciman No, Heat Ne. - _ Hardness
‘Poste Mo. dat'éproyy, - Mo, de coulde - - Cureé R )
Anforderungen ' HRC - HB HV HRBR HBW
*.| Requiremants ' P '
Exigences o : MAX 77
0001 006001 - 605804 c75 4
0003 000002 605804 £76
o00s noeaol 605963 G773
0902 000602 5053963 C74
0003 000001 606191 €75
noo3 coon02 06191 . tva
0004 t70




Benteler Steef/Tube GmbH
. s Postfach 1340 BE“TELEH V
330423 Paderborn

Deutschland

Tel.: +49.5264.81-C Fax: +49.5254.13666 - Steel/Tube
ABNAHMEPRUFZEUGNIS EN 10204-3.2 Dokument-Nr.: 41-1029320/001/E Priff-Nr,; LR Dtm 1701016 LR Dtm 1701015 Blat: 6/ 7
INSPECTION CERTIFICATE EN 10204-3.2 Document No.: Inspection No.: LR Dwm 1701015 LR Dtm 1701018 Page:
CERTIFICAT DE RECEPTION EN 10204-3.2 No. du document: Mo, du certificat: LR Dim 1701015 Page;
Hérteprifung / Hardnoss tost 7 Esoai do quratd
Pos.  Proban-Nr. Schmetzen-Mr.  Hérte
item Specimen No. Heat [o. Hardness
Poste ) V'No. de 'éprouv,  No. de coulée Jurate .
Anforderungen : HRC HE HY HRB HBW
'Reqmremems o .
Emgences ' . : MAX 77
0004 ..000002 606312 SR ' 069
- 0005 000001 . G0G3dB . - ' . U0
0005 .~ .000002 . 606308 ‘ : _ _ _ 069
Sboge . ‘oodeoiT - 606328 . . o . 069
0006 . pOQGo2 Gna3ng . : 069
ooos;j_.-poopcl S 606399 L . ) - L 067
© 0009 .. 000002 606328 . o . o 068
naro - onaoool 606309 . . _ o ' 068
CUULO T BBgDoR 606309 s ' 067
0011 . 000001 257488 . T 070 IR
0011 - Q00002 257488 . o _ _ . ' 071
0011 - 000001 606312 . - - S _ ' 068

poi1 ;-'_oooooz 606312 - 068

Rohmberfiachp / Tube surface / Surfaze de mbe ‘

: m‘%tdp and outside free from loose scale., inside and OUISIde free from haavy scale

-K-_ons_eryieru ng / Protection / Protection

outside surface varnished : P = i Gﬁga"”
. o : Goc,a {?w\; S %
: . : . : : - pas® o, ‘\\% ﬂa % ;
; . . E g : o b g
. Vermerk { Remark / Remargue . : _en @N}L o

:
E . . o Certificate remarks: The steel grade corresponds 1o 5T 35, 8 acc. to DIN 171 75, The material corresponds to Steel 360 ;yap m @ Q B
[ b 3059 Part 2., BENTELER Stesl/Tuke GmbH cperates a Quality Management System for Materials Producers in acco;dqn gg

o 2014/68/EU, certified by TUV NORD-Certifiers for Pressure Equipment TUV NORD Systems GmbH Co. KG

Verkaufer(in) / Sales Persommel 7 Personne chargie © N Bachmann, Tel.; 05254 81—20427’1{ Fax: 204249
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. Postfach 1340 . BE"TE'.EH 3
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Tel.: +49.5254.81-0 Fax; +49.6254.13886 Steel/Tube
ABNAHMEPRUFZEUGNIS EN 10204-3.2 Dokument-Nr.; 41-1029320/001/F Priat-Nr,: LR D 17G1015 LR Dtm 1701016 Blaw: 7/ 7
INSPECTION CERTIFICATE £N 10204-3.2 Document No.: Inspection No.: LR Dm 17G1015 LR Dim 1701015 Page:
CERTIFICAT DF RFCEPTION EN 10204-3.2 No. st decument: : No. du centificat: - LR Dim 1701015 Paga:
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Es wird bestatigt, dal dic gelieferten Erzeugnisse den techn. Lisferbedingungen des Auftrages entsprechen.Diases Dokument wurde mittels EDV orétolit,

We certfy that the supplied produsis cnmply with the order specifications. Thie documant was grepared by means of clzutronic daty procussing.

Nous atrestons que les produits livrds sont conformes aux stipulations de la commande.Ce document 2 §t2 Stabli par tratternent électronique de l'information.

Faderborn Schlof Neuhaus, 19.09.2017, TEL.: 06254.81-201766 FAX: 05254




